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FCC ID: ROU00003

Keyway Testing Technology Co., Ltd.

Applicant: SHENZHEN KTC TECHNOLOGY OO.,LTD

Address: Northern Wuhe Road, Gangtou, Buji,Longgang,Shenzhen, China
Manufacturer: SHENZHEN KTC TECHNOLOGY OO.,LTD

Address: Northern Wuhe Road, Gangtou, Buji,Longgang,Shenzhen, China
E.U.T: 8" PAD

Model Number:

800P***(* can be A-Z or 0-9 or blank to denote various customer
demand)

Trade Name:

------ Serial No.: -—---

Date of Receipt:

Jul. 3, 2013 Date of Test: Jul. 10~ 17, 2013

Test Specification:

FCC CFR Title 47 Part 2: 2012

FCC CFR Title 47 Part22 Subpart H: 2012
FCC CFR Title 47 Part24 Subpart E: 2012

Test Result: The equipment under test was found to be compliance with the
requirements of the standards applied.
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Andy Gao / Engineer

i G e

Jade Yang/ Supervisor

Chris Du / Manager

Other Aspects:

None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products. It is not
permitted to be duplicated in extracts without written approval of Keyway Testing Technology Co., Ltd.
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FCC ID: ROU00003

1.TEST SUMMARY
Test Items Test Requirement Result
_CI_Jé)rnrgil:]c;tlesd Emission at the Mains 15.207 PASS
Part 1.1307 Passed”
RF Exposure (SAR) (Please refer to
Part 2.1093 SAR Report)
Conducted RF Output Power 2.1046 PASS
Peak to average radio 24.232(d) , PASS
2.1049,
99% & -26 dB Occupied Bandwidth 22.917 PASS
24.238,
2.1055,
Frequency Stability 22.355 PASS
24.235,
2.1051,2.1057
Conducted Out of Band Emissions 22.917, PASS
24.238
2.1051,2.1057
Band Edge 22.917, PASS
24.238
;Fé?gl:szr/rlmzitée;)Radiated Power 22292;?; PASS
2.1053,2.1057
Radiated Out of Band Emissions 22.917, PASS
24.238

Keyway Testing Technology Co., Ltd.
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2.GENERAL PRODUCT INFORMATION

2.1. Product Function

Refer to Technical Construction Form and User Manual.

2.2. Description of Device (EUT)

Product Name: 8" PAD

800P***(* can be A-Z or 0-9 or blank to denote various
customer demand)

Bluetooth:2402~2480MHz

WIFI:2412MHz~2462MHz (802.11b/802.11g/802.11n(H20))
2422MHz~2452MHz (802.11n(H40))

GSM 850MHz:

Tx: 824.20 - 848.80MHz (at intervals of 200kHz);
Rx: 869.20 - 893.80MHz (at intervals of 200kHz)

GSM 1900MHz:
Tx: 1850.20 - 1909.80MHz (at intervals of 200kHz);
Rx: 1930.20 - 1989.80MHz (at intervals of 200kHz)
WCDMA 850MHz

Tx: 826.4 - 846.6MHz (at intervals of 00kHz);
Rx: 871.4 - 891.6MHz (at intervals of 200kHz)

Bluetooth:79 Channels

Channel numbers: WIFI:13 Channel for 802.11b/g/n(HT20),

7 Channel for 802.11n(HT40)

Bluetooth:1M

WIFI:5M

Bluetooth: FHSS(GFSK 1Mbps),Pi/4ADQPSK(EDR 2Mbps),
8-DQPSK(EDR 3Mbps)

WIFI: Direct Sequence Spread Spectrum (DSSS)
Modulation technology: Orthogonal Frequency Division Multiplexing(OFDM)
GSM/GPRS Mode with GMSK Modulation

WCDMA Mode with QPSK Modulation

HSDPA Mode with QPSK Modulation
HSUPA Mode with QPSK Modulation

Integral(BT &WIFI)

PIFA Antenna (GSM&WCDMA)
3.4dBi (BT &WIFI)

-2.42dBi (GSM&WCDMA)

Model No.:

Operation Frequency:

Channel separation:

Antenna Type:

Antenna gain:

Power supply: DC 5V from adapter
Multislot Class 12
EGPRS Class 12
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2.3.

2.4.

FCC ID: ROU00003

Adapter
Description . Switching Adapter
M/N :  ASSA1b-050200
System Input Voltage : AC 100-240V/50-60Hz 0.45A
Output : 5V 2000mA

Difference between Model Numbers

Note: 800P***(800P***(800: express screen size is 8 inches; "P":express Pad; * can be any
alphanumeric represent different customer code or the sales area, not affect the product
performance)

Independent Operation Modes

The basic operation modes are:

1: The transmitter (Tx) frequency arrangement of the Cellular 850MHz band used by the EUT can be
represented with the formula F(n)=824.2+0.2*(n-128), 128<=n<=251; the lowest, middle, highest
channel numbers (ARFCHSs) used and tested in this report are separately 128 (824.2MHz), 190
(836.6MHz) and 251 (848.8MHz).

2: The transmitter (Tx) frequency arrangement of the PCS 1900MHz band used by the EUT can be
represented with the formula F(n)=1850.2+0.2*(n-512), 512<=n<=810; the lowest, middle and
highest channel numbers (ARFCHSs) used and tested in this report are separately 512 (1850.2MHz),
661 (1880.0MHz) and 810 (1909.8MHz).

3: The transmitter (Tx) frequency arrangement of the WCDMA 850MHz band used by the EUT can be
represented with the formula F(n)=826.4+0.2*(n-4132), 4132<=n<=4233; the lowest, middle and highest
channel numbers (ARFCHSs) used and tested in this report are separately 4132 (826.4MHz),
4175(835MHz) and 4233 (846.6MHz).
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3. TEST SITES

3.1. Test Facilities

Lab Qualifications : 944 Shielded Room built by ETS-Lindgren, USA
Date of completion: March 28, 2011

966 Chamber built by ETS-Lindgren, USA
Date of completion: March 28, 2011

Certificated by TUV Rheinland, Germany.
Registration No.: UA 50207153
Date of registration: July 13, 2011

Certificated by UL, USA
Registration No.: 100567-237
Date of registration: September 1, 2011

Certificated by Intertek
Registration No.: 2011-RTL-L1-31
Date of registration: October 11, 2011

Certificated by Industry Canada
Registration No.: 9868A
Date of registration: December 8, 2011

Certificated by FCC, USA
Registration No.: 370994
Date of registration: February 21, 2012

Certificated by CNAS China
Registration No.: CNAS L5783
Date of registration: August 8, 2012

Name of Firm . Keyway Testing Technology Co., Ltd.

Site Location :  Baishun Industrial Zone, Zhangmutou Town,
Dongguan, Guangdong, China
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3.2.List of Test and Measurement Instruments

3.2.1. For conducted emission at the mains terminals test

FCC ID: ROU00003

Equipment Manufacturer Model No. Serial No. Last Cal. | Next Cal.
EMI Test Receiver Rohde&Schwarz ESCI 101156 May 9,13 |May 9,14
Artificial Mains Rohde&Schwarz | ENV216 101315  |May 9,13 |May 9,14
Network
Artificial Mains
Network (AUX) Rohde&Schwarz ENV216 101314 May 9,13 |May 9,14
RF Cable FUJIKURA 3D-2W 944 Cable [May 9,13 |May 9,14
3.2.2. For radiated emission test
Equipment Manufacturer Model No. Serial No. Last Cal. | Next Cal.
EMI Test Receiver | Rohde&Schwarz ESCI 101156 May 9,13 | May 9,14
System Simulator Agilent E5515C GB43130245 | May 9,13 | May 9,14
Power Splitter Weinschel 1506A NW425 May 9,13 | May 9,14
Bilog Antenna ETS-LINDGREEN 3142D 135452 May 20,13 | May 20,14
Spectrum Analyzer Agilent E4411B MY4511304 | May 9,13 | May 9,14
3m Semi-anecholc | erg | INDGREEN 966 KWO1 | May9,13 | May 9,14
Chamber
Signal Amplifier SONOMA 310 187016 May 9,13 | May 9,14
Signal Amplifier Agilent 8449B 3008A00251 | May 9,13 | May 9,14
RF Cable IMRO IMRO-400 966 Cable 1# N/A N/A
MULTI-DEVICE ETS-LINDGREEN 2090 126913 N/A N/A
Controller
Horn Antenna DAZE ZN30701 11003 May. 11,13 [May. 11,14
Horn Antenna SCHWARZBECK BBHA9170 9170-068 [May. 11,13 |May. 11,14
Spectrum Analyzer Agilent 8593E 3911A04271 | May. 9,13 | May. 9,14
Spectrum Analyzer Agilent E4408B MY44211125 | May. 9,13 | May. 9,14
Signal Amplifier DAZE ZN3380C 11001 May. 9,13 | May. 9,14
High Pass filter Micro HPM50111 324216 May. 9,13 | May. 9,14
Filter COM-MW ZBSF'C_i36'5'25 KW032 May. 9,13 | May. 9,14
Filter COM-MW ZBSF'E?_;(7247'5'7 KWO035 May. 9,13 | May. 9,14
Filter COM-MW ZBSF'%SSO'(SO' KW037 May. 9,13 | May. 9,14
Power Meter R&S NRVS 101824 May. 9,13 | May. 9,14
Peak ag‘i :;‘fr POWer| Rohde&Schwarz | URV5-Z7 100655 | May. 9,13 | May. 9,14
DC Power Supply Long\Wei PS-305D | 010964729 | May 9,13 | May 9,14
Constant temperature GF GTH-800-40-1P |MAA9906-005| May 9,13 | May 9,14
and humidity box
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4. TEST SET-UP AND OPERATION MODES

4.1.Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest
possible radiation level. The test modes were adapted accordingly in
reference to the Operating Instructions.

4.2. Block Diagram of Test Set-up

System Diagram of Connections between EUT and Simulators

AC Mains <«— Adapter EUT

(EUT: 8" PAD)

4.3. Test Operation Mode and Test Software

None.

4.4. Special Accessories and Auxiliary Equipment

None.

4.5. Countermeasures to Achieve EMC Compliance
None.
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5. EMISSION TEST RESULTS

5.1. Conducted Emission at the Mains Terminals Test

5.1.1. Limit 15.207 limits

FREQUENCY OF EMISSION (MHz) CONDUCTED LIMIT (dBuV)
Quasi-peak Average
0.15-0.5 66 to 56 56 to 46

0.5-5 56 46

5-30 60 50

5.1.2. Test Setup

The EUT was put on a wooden table which was 0.8 m high above the ground and connected to
the AC mains through the Artificial Mains Network (AMN). Where the mains cable supplied by
the manufacture was longer than 0.8 m, the excess was folded back and forth parallel to the
cable at the centre so as to form a bundle no longer than 0.4 m.

The EUT was kept 0.4 m from any other earthed conducting surface. Both sides of AC line were
checked to find out the maximum conducted emission levels according to the test procedure
during the conducted emission test.

The frequency range from 150 kHz to 30 MHz was investigated.

The bandwidth of the test receiver was set at 9 kHz.

Pretest for all mode, The test data of the worst case condition(s) was reported on the following
page.

Measurement Uncertainty: +2.6 dB.

Reference Plane

[LISN ] ! LISN
40cm

B0cm
. [Fitter |—
% ] Filter AC power
Equipment E.U.T
EMI
Receiver
Test tableflInsulation plans

Flenari

S8 Egupment flnder Test

LAEN L ine impedences Sfabilizabon NMefwonk
Testtabis H=ighi=0 am

5.1.3. Test Mode
Set EUT in TX mode.
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Test Data
< Keyway Tezsting Technology Co.,Ltd.
= Baishun Industrial Zone,Zhangmutou
®> KE&T:’} Towmn,Dongguan, Guangdong , China
mETmay  Testing Tel: 0769-87182258
Fax: 0769-57161058
Mail: kwtestlkevwaytest.com
Data: 54 File: F:\944 Data‘conduction'13Reporti13KW060701SS-PAD.EM6 (80)
soLwel {dBuV) Date: 2013-07-08
70
\\ FCC PART15 C OP
60 ~{_ |
P FCC PART15 C AV
50| !
I ‘ !
/ \ H , 12
"‘ N N | l‘ } 1! 'h; N wﬁ; i r‘i’i L L b1
w i AN 1Y, ‘NgH"ﬁ‘ O o ;"W"Q’J“#‘#ﬁwﬁm _
VENIN W SR Y WY g Y Y T
B\ ‘i 1 d VLT q‘mb)s "
" L i )
20
10
0
A5 2 5 1 2 5 10 20 30
Tiece 8 Frequency (MHz)
Site 944 Fhielded Room
Condition FCC PART1S C QF LINE
EUT 8" PAD
POWER DC 5V from adapter input AC 120V/60Hz
M/H : 800P11B
Test Engineer: Andy
Corment Temp:24.9' ;Humi:56%; FPress; 101.52kFPa
Test Mode TX mode (G3H)
Limic ower
Frecg Lewvel Line Limit Remark
MHz dBuV dBuV b
1 0.162 41.17 54.99 -13.82 Average
2 0.169 51.70 64.99 —-13.29 QP
3 0.255 43.10 61.59 -18.49 QP
4 0.255 35.15 51.58 -16.43 Average
5 0.593 39.80 56.00 -16.20 QP
6 0.593 3d1.35 46.00 —14.65 iverage
7 0.838 30.93 46.00 -15.07 Average
8 0.838 40.20 56.00 -15.80 QP
= 1.779 29.95 46.00 -16.05 Average
10 1.779 40.90 56.00 -15.10 QP
11 2.816 32.42 46.00 -13.58 Average
1z 2.816 41.30 56.00 -14.70 QF
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Keyway Testihg Technology Co.  Ltd.
Baishun Industrial Zone,Zhangmutou
Towm ,Dongouan , Guangdong, China

RETTIART Testing Tel: 0763-87182258
Fax: 0769-57181058
Mail: kwtestBkeywaytest.com
Data: 56 File: F:'944 Data'conduction'13Report"13KWO060701SS-PAD.EMG (80)
8‘]Lwel {dBuV) Date: 2013-07-08
70

60

50( |

40(;

30

FCC PART15 C QP

FCC PART15 C AV

s A
'

"ok 1

20
10
0
A5 .2 2 5 10 20 30
Trace: 55 Frequency (MHz)
Site 944 Shielded Room
Condition FCC PART15 C QP NEUTRAL
EUT g™ PLD
FPOWER DC 5V from adapter input AC 1Z20V/60HzZ
M/N : BO0OP11E
Test Engineer: Andy
Corment Temp:24.9' ;Humi:56%:Press;101.52kPa
Test HMode TX mode [G3H)
Limit oyer
Freq Lewvel Line Limit Remark
NHz dBuV dBuV db
1 0.173 41.48 54.81 -13.33 Average
2 0L 17?3 51.38. 64.81.—13.51. QP
3 0.516 37.10 46.00 -8.890 Average
4 .51 43.90 56.00.-12.10 QP
= 0,594 4430, 56,00 ~11.%0. QP
6 0.5935 36.16 46.00 -9.84 Average
T 0.834 46.70 56.00 =-9.30 QP
=] 0.835 35.83 46.00 -10.17 Average
9 1.529 35.00 46.00 -11.00 Average
10 1.829 46.20 56.00 =9.80 QP
11 2.750 37.12 46.00 -8.88 Average
iz 29580, 45.30. 56.00. =10.70:. 0P
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Eeyway Testing Technology Co. Ltd.
Baishun Industrial Zone,Zhangmutou
Town ,Dongguan , Guangdong , China

mETmayy  Lesting Tel: 0763-87182258
Fax: 076%-57181058
Mail: kwtest@keywaytest.com
Data: 58 File: F:1944 Data‘conductioni13Reporti13KWO060701SS-PAD.EMG (80)
8‘]Le‘..ﬂel {(dBuv) Date: 2013-07-08
70
FCC PART15C OP
60 I
: FCC PART15 C AV
501 | |
. 2
40| Shs W 7.0 ;W‘ia.u'bﬁ g I
ff “u" f V(¥ Ui %‘J' o
I . ]
= W . "
20 I |
10
0
A5 2 5 1 2 5 10 20 30
Trace: 57 Frequency (MHz)
FJite 944 Shielded Room
Condition FCC FPART15 C QF LINE
EUT g™ PAD
POWER DC 5V from adapter input AC 1Z0V/60Hz
M/H : SBO0FP11B
Test Engineer: Andy
Comment Temp:24.9' ;Humi:56%; Press; 101.52kPa
Test HMode TX mode (WCDMA)
Limit Crrer
Fregq Level Line Limit Remark
MHz dBuWV dBuV dE
2 ) 0.1692 40.30 54.99 -14.69 Average
2 0.169 51.40 64.99 -13.59 QP
3 0.255 42.%0 61.59 -18.89 QP
4 D.255 36.50 51.58 -15.08 Average
5 0,893 38.%0. 56,00 =17.30. 0P
& 0.593 31.50 46.00 -14.50 Average
7 0.838 30.60 46.00 -15.40 Average
g 0.838 38.90 56.00 -17.10 OP
=] 1.779 29.70 46.00 -16.30 Average
i0 1.779 40,90 56.00 -15.10 QP
11 2.816 32.42 46.00 -13.58 iverage
12 2.816 41.30 56.00 -14.70 QP
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Keyway Testing Technology Co.  Ltd.
Baishun Industrial Zone,Zhangmutou
Towm, Dongouan, Guangdong, China

mETIEy  Testng Tel: 0763-87182258
Fax: 0769-87181055
Mail: kwtestBkeywaytest.com
Data: 60 File: F:'944 Data‘'conduction'13Report 13 KWO060701SS-PAD.EMG (80)
8':’L@\.ﬁ'tei {dBuv) Date: 2013-07-08
70

60

10}

30

20

10

50 1

FCC PART15 C OP

FCC PART15 C AV

%\.""”ﬂ"ﬁwﬂ,"?'m“n‘*"’#"ﬁy

' A"

g gl

0

i Lo 2
Trace: 47 Frequency (MHz)}
Site 944 Shielded Room
Condition FCC PART1S5 C QP NEUTRAL
EUT ar PAD
POWER DC S5V from adapter input AC 1Z0V/60H=z
M/N : 800P11B
Test Engineer: Andy
Cormment Tenmp:24.9' ;Humi:56%;FPress; 101.52kFa
Test Mode TX mode (WCDMA)
Limit Owver
Freq Lewvel Line Limit Remark
MH=z dBuV dBuV dE
1 0.173 41.52 54.81 -13.29 Average
2 0.173 51.10 64.81 -13.71 QP
3 0.516 37.50 46.00 -8.50 Aversge
4 0.516 43.40 56.00 -12.60 QP
5 0.594 44,10 56.00 -11.90 QP
6 0.595 36.50 46.00 -9.50 Average
7 0.834 46.30 56.00 -9.70 QP
= 0.835 35.30 46.00 -10.70 Average
9 1.829 35.30 46.00 -10.70 Average
10 1.829 46.20 56.00 -9.80 QP
11 2.750 37.30 46.00 -8.70 Average
12 2.750 45.10 G56.00 -10.90 QP
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5.2. Conducted RF Output Power

5.2.1. Limit

According to FCC section 2.1046(a), for transmitters other than single sideband, independent sideband and
controlled carrier radiotelephone, power output shall be measured at the RF output terminals when the transmitter
is adjusted in accordance with the tune-up procedure to give the values of current and voltage on the circuit
elements specified in FCC section 2.1033(c)(8).

5.2.2. Test Setup

The EUT, which is powered by the adapter, is coupled to the Spectrum Analyzer (SA) and the System
Simulator (SS) with Attenuators through the Power Splitter; the RF load attached to the EUT antenna terminal
is 500hm; the path loss as the factor is calibrated to correct the reading. The EUT is commanded by the SS to
operate at the maximum output power.

5.2.3. Test Result

Here the lowest, middle and highest channels are selected to perform testing to verify the conducted RF output
power of the EUT.

Note: Measurement Uncertainty: £2.6 dB.

1. GSM Mode
Band Channel Fr((e&lliiezr;cy Measured Output Power dBm

128 32.57

GSM 824.2

850MHz 190 836.6 32.16
251 848.8 32.08
512 29.68

GSM 1850.2

1900MHz 661 1880.0 29.45
810 1909.8 29.32
128 32.42

GPRS 824.2

850MHz 190 836.6 32.13
251 848.8 32.06
512 29.44

GPRS 1850.2

1900MHz 661 1880.0 29.37
810 1909.8 29.41
128 27.45

EGPRS 824.2

850MHz 190 836.6 27.32
251 848.8 27.37
512 25.76

EGPRS 1850.2

1900MHz 661 1880.0 25.62
810 1909.8 25.55

Note 1: For the GPRS and EGPRS model, all the slots were tested and just the worst data was record in this
report.
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2. WCDMA Mode

band WCDMA 850

ltem | ARFCN 4132 4175 4233
subtest dBm

WCDMA | hon 22.54 22.42 22.65
! 22.45 22.32 22.53
HSDPA 2 22.43 22.31 22.19
22.48 22.33 22.17
4 22.18 22.09 22.18
! 22.60 22.56 22.31
HSUPA 2 22.37 22.53 22.35
22.41 22.61 22.55
4 22.51 22.33 22.52

Keyway Testing Technology Co., Ltd.  Report No. 13KWEQ07786F Page 16 of 67
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5.3. Peak to Average Radio

5.3.1. Limit

According to FCC section 2.1049 and FCC 24.232(d), the peak-to-average ratio (PAR) of the transmission
may not exceed 13 dB.

5.3.2. Test Setup

The EUT, which is powered by the adapter, is coupled to the Spectrum Analyzer (SA) and the System
Simulator (SS) with Attenuators through the Power Splitter; the RF load attached to the EUT antenna terminal
is 500hm; the path loss as the factor is calibrated to correct the reading. The EUT is commanded by the SS to
operate at the maximum output power.

A .For GSM/EGPRS operating mode:
1. Set RBW=1MHz, VBW=1MHz, peak detector in spectrum analyzer.
2. Set EUT in maximum output power, and triggered the bust signal.

3. Measured respectively the peak level and mean level, and the deviation was recorded as Peak to Average
radio.

B. For UMTS operating mode:
1. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

2. The highest RF powers were measured and recorded the maximum PAPR level associated with a
probability of 0.1%.

5.3.3. Test Result

Frequency | Measured Output e

Band Channel (MHz) T, Limit Result
PASS

GSM 512 1850.2 0.07
1900MHz 661 1880.0 0.04 13 PASS
810 1909.8 0.04 PASS
PASS

EGPRS 512 1850.2 0.06
1900MHz 661 1880.0 0.05 13 PASS
810 1909.8 0.06 PASS
PASS

WCDMA 4132 826.4 3.13
850MHz 4182 836.4 3.08 13 PASS
4233 846.6 3.01 PASS

Note: Measurement Uncertainty: +2.6 dB at a level of confidence of 95%.

Test plot as follows:
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FCC ID: ROU00003

GSM 1900 MHz Channel = 512

Mkr1 121.2 ms
Ref 35 dBm Atten 30 dB 27.73 dBm
Peak ] I ] ] ?
Log
10
dB/
Offst
15
dB
Center 1.85 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 125 ms (401 pts)
Mkr1 7.499 ms
dBm Atten 30 dB 27.66 dBm
2
enter 1.85 GHz Span 0 Hz
es BW 1 MHz #VBW 3 MHz Sweep 125 ms (401 pts)

|
GSM 1900 MHz Channel = 661

Mkr1 121.2 ms
Ref 35 dBm Atten 30 dB 30.26 dBm
Peak =
Log
10
dB/
Offst
15
dB
Span 0 Hz
#/BW 1 MHz Sweep 125 ms (401 pts)
Mkr1 16.87 ms
N Atten 30 dB 30.22 dBm
>
Span 0 Hz
#VBW 3 MHz Sweep 125 ms (401 pts)

|
GSM 1900MHz Channel = 810

Mkr1 13.43 ms
Ref 35 dBm Atten 30 dB 29.85 dBm
Peak 5
Log
10
dB/
Offst
15
dB
Center 1.91 GHz Span 0 Hz
#VBW 1 MHz Sweep 125 ms (401 pts)
Mkr1 28.43 ms
Atten 30 dB 29.81 dBm
hvd
Span 0 Hz
#VBW 3 MHz Sweep 125 ms (401 pts)
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EGPRS 1900MHz Channel = 512

FCC ID: ROU00003

Mkr1 61.86 ms
Ref 35 dBm Atten 30 dB 21.17 dBm
Peak e,
Log h
10
dB/
Offst
15
dB
Span 0 Hz
#/BW 1 MHz Sweep 125 ms (401 pts)
Mkr1 69.36 ms
Atten 30 dB 27.11 dBm
QO
1
Span 0 Hz
#/BW 3 MHz Sweep 125 ms (401 pts)

|
EGPRS 1900MHz Channel = 661

Mkr1  9.061 ms
Ref 35 dBm Atten 30 dB 29.69 dBm
Peak =
Log
10
dB/
Offst
15
dB
Span 0 Hz
#VBW 1 MHz Sweep 125 ms (401 pts)
Mkr1 69.36 ms
Atten 30 dB 29.64 dBm
Span 0 Hz
#VBW 3 MHz Sweep 125 ms (401 pts)

EGPRS 1900MHz Channel = 810

Mkr1  14.68 ms
Ref 35 dBm Atten 30 dB 29.23 dBm
Peak 2
Log
10
dB/
Offst
15
dB
Center 1.91 GHz Span 0 Hz
Res BW 1 MHz #/BW 1 MHz Sweep 125 ms (401 pts)
Mkr1 69.36 ms
dBm Atten 30 dB 29.17 dBm
=
enter 1.91 GHz Span 0 Hz
es BW 1 MHz #VBW 3 MHz Sweep 125 ms (401 pts)
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WCDMA 850MHz Channel=4132

i Agilent R TS| Measure

Ch Freq  §26.4MHz Meas Off

Channel Power

Average Power
24.30 dBm i Occupied BH

RCP

Multi Carrier
Power

Power Stat
CCDF

More
1of 2

Copyright 2000-2010 Agilent Technologies

WCDMA 850MHz Channel=4175
3 Agilent 11:37:40 R TS Measure

Ch Freq 835 MHz Trig Free Meas Off

Channel Power

Average Power

22.70 dBm Occupied BW
53.29%

ACP

Multi Carrier
Power:

Power Stat
CCDF’

More
1of 2

Copyright 2000-2010 Agilent Technologies

WCDMA 850MHz Channel=4233
i Agilent R TS Measure

<t R

Ch Frea  846.6MHz Trig Free Meas Off

Channel Power

Average Power

21.23 dBm . Occupied BH
53.56% \

ACP

Multi Carrier
Power

Power Stat
CCDF

More
1 of 2

Copyright 2000-2010 Agilent Technologies

FCC ID: ROU00003
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FCC ID: ROU00003
5.4. 99% & -26 dB Occupied Bandwidth

5.4.1. Limit

According to FCC section 2.1049 and FCC 22.917 &24.238 and 27.53(g), the occupied bandwidth
is the frequency bandwidth such that, below its lower and above its upper frequency limits, the mean
powers radiated are each equal to 0.5 percent of the total mean power radiated by a given emission.

Occupied bandwidth is also known as the 99% emission bandwidth,

5.4.2. Test Setup

The EUT, which is powered by the adapter, is coupled to the Spectrum Analyzer (SA) and the System
Simulator (SS) with Attenuators through the Power Splitter; the RF load attached to the EUT antenna terminal
is 500hm; the path loss as the factor is calibrated to correct the reading. The EUT is commanded by the SS to
operate at the maximum output power.

5.4 3. Test Result

99%
Frequency 26dB ]
Band Channel (MHz) bandwidth ﬁac:gx:g?h
128 824.2 322.030 kHz 245.1557 kHz
GSM 190 836.6
850MHz 320.371 kHz 243.2869 kHz
251 848.8 322.705 kHz 241.6208 kHz
512 1850.2 312.803 kHz 244 .6847 kHz
GSM
1900MH 661 1880.0 315.881 kHz 245.3094 kHz
810 1909.8 320.064 kHz 244.4599 kHz
128 824.2 316.293 kHz 247.5679 kHz
EDGE 190 836.6
850MHz 316.551 kHz 244.2915 kHz
251 848.8 321.768 kHz 246.9843 kHz
512 1850.2 321.488 kHz 245.5149 kHz
EDGE
1900MHz 661 1880.0 320.132 kHz 247.3285 kHz
810 1909.8 322.577 kHz 247.5883 kHz
4132 826.4 4.706 MHz 4.1682 MHz
WCDMA 4182 836.4 4.721 MHz 4.1860 MHz
850MHz
4233 846.6 7.705 MHz 4.1487 MHz
4132 826.4 4.709 MHz 4.1640 MHz
HSDPA 4182 836.4
EOMH2 4.710 MHz 4.1779 MHz
4233 846.6 4.730 MHz 4.1478 MHz
4132 826.4 4.705 MHz 4.1682 MHz
HSUPA 4182 836.4
850MHz 4.733 MHz 4.1753 MHz
4233 846.6 4.701 MHz 4.1635 MHz

Note: Measurement Uncertainty: £20Hz.

Test plot as follows:
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GSM 850MHz Channel = 128

FCC ID: ROU00003

Ref 35 dBm Atten 30 dB
#Peak
Log | ?/J'\«l\_\q
10
15
dB /f \
| Ve N
WMM At
Center 824.2 MHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth OccBW % Pwr  99.00%
245.1557 kHz 260048
Transmit Freq Error -547.623 Hz
x dB Bandwidth 322.030 kHz
GSM 850MHz Channel = 190
Ref 35 dBm Atten 30 dB
#Peak
Log
10 1
dB/ > ¢
Offst / \
15 | ™,
dB M
W’“‘f I ST YY PO I VAP
Center 836.6 MHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth OccBW % Pwr  99.00 %
243.2869 kHz xdB  -26.00d8
Transmit Freq Error -2.677 kHz
x dB Bandwidth 320.371 kHz

|
GSM 850MHz Channel = 251

Ref 35 dBm Atten 30 dB

#Peak

Log | QJ_NWVV\(\‘Q

10

&8 Vi N

15

a i 5

Center 848.8 MHz Span 2 MHz

#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

241.6208 kHz

-2.010 kHz
322705 kHz
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FCC ID: ROU00003

GSM 1900MHz Channel = 512

Ref 35 dBm Atten 30 dB

#Peak

Log | | |

10 T T T T

dB/

Offst 37 \{

15

dB [ [ [ J/N "

WWMW’ W%mmw
Center 1.85 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
244.6847 kHz L L

Transmit Freq Error 308.952 Hz

x dB Bandwidth 312.803 kHz

|
GSM 1900MHz Channel = 661

Ref 35 dBm Atten 30 dB
#Peak
Log | [ |
= f”ﬂm\i
dB/
k1 «
15 // A
dB ‘J" G
Center 1.88 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
xdB -26.00 dB

245.3094 kHz

Transmit Freq Error -5.235 kHz
x dB Bandwidth 315.881 kHz

|
GSM 1900MHz Channel = 810

Ref 35 dBm Atten 30 dB
#Peak
Log | |
10 1 T T T
dB/
Offst 4/ V&
15
a3 | i ™
VS Py RPRRRYY \““W\»ww.
Center 1.91 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
244.4599 kHz e L
Transmit Freq Error -3.509 kHz
x dB Bandwidth 320.064 kHz
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EGPRS 850MHz Channel = 128

FCC ID: ROU00003

Ref 35 dBm

Atten 30 dB

#Peak
Log
10

dB/
Offst

e «

15
dB

AR

v

NVMWM i P

Center 824.2 MHz
#Res BW 10 kHz

Occupied Bandwidth

#VBW 100 kHz

Span 2 MHz

Sweep 20.07 ms (401 pts)

Occ BW % Pwr 99.00 %

247.5679 kHz xdB 260065
Transmit Freq Error -1.185 kHz
x dB Bandwidth 316.293 kHz
EGPRS 850MHz Channel = 190
Ref 35 dBm Atten 30 dB
#Peak
Log |
10 T
dB/ -
ofst 1/ \
15 T "“\\
dB 7 "
s LY
Center 836.6 MHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth OccBW % Pwr  99.00 %
xdB -26.00dB

Transmit Freq Error

x dB Bandwidth

2442915 kHz

-1.645 kHz
316.551 kHz

EGPRS 850MHz Channel = 251

Ref 35 dBm Atten 30 dB

#Peak

Log T OJ\JW M'\L\o

10

ot S k)

15

e /f 5

Center 848.8 MHz Span 2 MHz

#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth OccBW % Pwr  99.00 %

246.9843 kHz 3 SR

Transmit Freq Error -1.589 kHz
x dB Bandwidth 321.768 kHz
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Ref 35 dBm

FCC ID: ROU00003

EGPRS 1900MHz Channel = 512

Atten 30 dB

#Peak
Log
10

dB/

e

e

Offst

2/

15
dB

Center 1.85 GHz
#Res BW 10 kHz

#V/BW 100 kHz

Occupied Bandwidth

Transmit Freq Ermor

x dB Bandwidth

245.5149 kHz

-1.326 kHz
321.488 kHz

Occ BW % Pwr

Span 2 MHz

Sweep 20.07 ms (401 pts)

99.00 %
xdB -26.00dB

EGPRS 1900MHz Channel = 661

Ref 35 dBm

Atten 30 dB

#Peak
Log

dB/

Wl B
¢

15

;/

dB

/

v

N

Center 1.88 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
247.3285 kHz xd8 260045
Transmit Freq Error 869.925 Hz
% dB Bandwidth 320.132 kHz

|
EGPRS 1900MHz Channel = 810

Ref 35 dBm Atten 30 dB
#Peak
Log
10 1
dB/
Offst 4/ \ €
15
dB
W W%WWW
Center 1.91 GHz Span 2 MHz
#Res BW 10 kHz #VBW 100 kHz Sweep 20.07 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

247.5883 kHz

640.228 Hz
322577 kHz
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FCC ID: ROU00003

WCDMA 850MHz Channel = 4132

Ref 35 dBm Atten 30 dB
#Peak
Log

10 S
e 2T

?:“ | -)/ | [ \(—
]

dB

Center 826.4 MHz Span 8 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth OccBW % Pwr  99.00%
4.1682 MHz xdB  -26.004B

Transmit Freq Error 8.994 kHz
x dB Bandwidth 4.706 MHz

|
WCDMA 850MHz Channel = 4175

Ref 35 dBm Atten 30 dB

#Peak

Log

10 1 et e e o P A B!

s W A ”\"“Q

1 5 Mﬁl\wj'/ [ [ + g
i \W et

Center 835 MHz Span 8 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
4.1860 MHz xdB -26.00 dB
Transmit Freq Error -22.505 kHz
x dB Bandwidth 4.721 MHz

|
WCDMA 850MHz Channel = 4233

Ref 35 dBm Atten 30 dB

Lg, 9/,,/\,-\/ 3 * "V"\.“Q
?5““ —)/ | | <
Wi

Center 846.6 MHz Span 8 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
4.1487 MHz e

Transmit Freq Error -7.579 kHz
x dB Bandwidth 4.705 MHz
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FCC ID: ROU00003

HSDPA 850MHz Channel = 4132

Ref 35 dBm Atten 30 dB
#Peak
Log I |
10

dB/ W
15 =4 <«

dB . ‘n,f vt

Center 826.4 MHz Span § MHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
4.1640 MHz xdB  -26.00 4B

Transmit Freq Error 12.408 kHz
x dB Bandwidth 4.709 MHz

|
HSDPA 850MHz Channel = 4175

Ref 35 dBm Atten 30 dB
#Peak
Log | |

10 T T R A L e e

e o T =

offst / 3

a W«m;/ V !

~

Center 835 MHz Span 8 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
41779 MHz xdB -26.00dB
Transmit Freq Emor -27.875 kHz
x dB Bandwidth 4.710 MHz

|
HSDPA 850MHz Channel = 4233

Ref 35 dBm Atten 30 dB
#Peak
Log

= e i s
15 %/ <
7

dB

Center 846.6 MHz Span 8 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
41478 MHz RO e

Transmit Freq Error -6.799 kHz
x dB Bandwidth 4.730 MHz
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FCC ID: ROU00003

HSUPA 850MHz Channel = 4132

Ref 35 dBm Atten 30 dB
#Peak
Log

dB o
e

15
dB

Center 826.4 MHz Span 8 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
4.1682 MHz xd8 26,0043

Transmit Freq Error 10.266 kHz
x dB Bandwidth 4.705 MHz

|
HSUPA 850MHz Channel =4175

Ref 35 dBm Atten 30 dB

#Peak

Log
10 - 1 W«M S N P W%\Q

5 / N,

15 4 <
dB ' ' ' R —

Center 835 MHz Span 8 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %
41753 MHz xdB -26.00dB
Transmit Freq Error -28.874 kHz
x dB Bandwidth 4.733 MHz

|
HSUPA 850MHz Channel = 4233

Ref 35 dBm Atten 30 dB
#Peak
Log

. T ‘ —
15 —)/ <
A

dB

Center 846.6 MHz Span 8 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
4.1635 MHz xd8  -26.00d8

Transmit Freq Error -5.876 kHz
x dB Bandwidth 4.701 MHz
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FCC ID: ROU00003

5.5. Frequency Stability

5.5.1. Limit

According to FCC section 22.355 and FCC section 24.235, the frequency stability shall be sufficient to ensure
that the fundamental emission stays within the authorized frequency block. According to FCC section 2.1055,
the test conditions are:

(@) The temperature is varied from -30°C to +50°C at intervals of not more than 10°C.
(b) For hand carried battery powered equipment, the primary supply voltage is reduced to the battery
operating end point which shall be specified by the manufacture. The supply voltage shall be measured at the

input to the cable normally provided with the equipment, or at the power supply terminals if cables are not
normally provided.

5.5.2. Test Setup

Temperature Chamber

Spectrum analyzer EUT

e N

Att.

Variable Power Supply
Note : Measurement setup for testing on Antenna connector
The EUT, which is powered by the DC Power Supply directly, is located in the Temperature Chamber.
The EUT is commanded by the System Simulator (SS) to operate at the maximum output power

5.5.3. Test Result

The nominal, highest and lowest extreme voltages are separately 3.7VDC, 4.2VDC and 3.6VDC
which are specified by the applicant; the normal temperature here used is 25°C. The frequency

deviation limit of 850MHz band is +2.5ppm, and 1900MHz is £1ppm
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FCC ID: ROU00003

Test Conditions Frequency Deviation

Band Power(Vdc) | Temperature(C) Fé(:gl:g:;)y Limit Resul

3.7 -30 -19.11

3.7 -20 11.39

3.7 -10 -17.56

3.7 0 32.11

GSM 850 3.7 10 -24.03
Middle 3.7 20 -16.19 2.5 PASS

channel=190 3.7 30 18.33

3.7 40 17.61

3.7 55 21.27

4.2 25 28.91

3.6 25 36.23

3.7 -30 21.62

3.7 -20 27.13

3.7 -10 -21.28

3.7 0 -13.16

GSM 1900 3.7 10 -18.38
Middle 3.7 20 -21.61 11 PASS

channel=661 3.7 30 -15.52

3.7 40 -7.68

3.7 55 -33.27

4.2 25 -28.82

3.6 25 -15.32

3.7 -30 -18.56

3.7 -20 -13.47

3.7 -10 12.18

3.7 0 -14.06

EGPRS 850 3.7 10 18.79
Middle 3.7 20 22.39 2.5 PASS

channel=190 3.7 30 37.27

3.7 40 2.37

3.7 55 -11.52

4.2 25 -5.41

3.6 25 12.65

Note: Measurement Uncertainty: +20Hz.
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FCC ID: ROU00003

Test Conditions Frequency Deviation
Band Power(Vdc) | Temperature(C) F;r‘j)‘ig_’l‘zc)y Limit Result
3.7 -30 57.26
3.7 -20 28.79
3.7 -10 3.28
3.7 0 27.29
EGPRS 1900 3.7 10 -4.29
Middle 3.7 20 10.89 +1 PASS
channel=661 3.7 30 9.50
37 40 43.76
3.7 55 60.11
4.2 25 53.02
3.6 25 47.73
3.7 -30 13.82
3.7 -20 -0.59
3.7 -10 21.45
3.7 0 12.42
WCDMA 850 3.7 10 3.31
Middle 3.7 20 -12.52 2.5 PASS
Channel=4175 3.7 30 30.61
3.7 40 13.45
3.7 55 -12.52
4.2 25 30.62
3.6 25 -18.05
3.7 -30 -24.37
37 -20 -13.96
3.7 -10 35.23
3.7 0 -8.31
HSDPA 850 3.7 10 -13.95
Middle 37 20 -24.37 2.5 PASS
Channel=4175 3.7 30 12.88
3.7 40 -14.75
3.7 55 23.37
4.2 25 7.93
3.6 25 -31.21
3.7 -30 11.51
3.7 -20 -12.31
3.7 -10 -11.79
3.7 0 -0.44
HSUPA 850 3.7 10 0.01
Middle 3.7 20 -6.64 25 PASS
Channel=4175 3.7 30 24.25
3.7 40 9.63
3.7 55 23.76
4.2 25 -4.57
3.6 25 5.25

Note: Measurement Uncertainty: +20Hz.
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FCC ID: ROU00003

5.6. Conducted Out of Band Emissions

5.6.1. Limit

According to FCC section 22.917(a) and FCC section 24.238(a), the power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43+10*log(P)dB. This calculated to be -13dBm.

5.6.2. Test Setup

Communication
EUT Spll‘ftel Tester
Filter
Attenuator
SPA

Note: Measurement setup for testing on Antenna connector

5.6.3. Measurement Procedure
The RF output of the transceiver was connected to a spectrum analyzer through appropriate attenuation. The

resolution bandwidth of the spectrum analyzer was set at 1MHz, sufficient scans were taken to show the out of
band Emissions if any up to 10th harmonic.

For the out of band: Set the RBW, VBW = 100KHz, Start=30MHz, Stop= 10th harmonic.
Limit = -13dBm

5.6.4. Test Result

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental frequency. The
lowest, middle and highest channels are tested to verify the out of band emissions.

Test plot as follows:
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GSM 850MHz Channel = 128

FCC ID: ROU00003

GSM 850MHz Channel = 190

Mkr1 825.4 MHz Mkr1 837.5 MHz

Ref 35 dBm Atten 30 dB 33.11 dBm Ref 35 dBm Atten 30 dB 32.89 dBm
Peak Peak
log Log
10 10
dB/ dB/
Offst Offst
15 15
dB dB
DI DI
3.0 -13.0
dBm dBm
M1 52 M1 52
53 FC o ) o S3 FC \ : A A

AL AA
Start 30 MHz Stop 1 GHz Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms (401 pts) #Res BW 100 kHz #/BW 100 kHz Sweep 125 ms (401 pts)

Mkr1 2.80 GHz Mkr1 2.80 GHz
Ref 35 dBm Atten 30 dB -20.95 dBm Ref 35 dBm Atten 30 dB -20.18 dBm
Peak Peak
Log Log
10 10
dBi dB/
Offst Offst
15 15
dB dB
Dl DI
13.0 130
dBm dBm
< 2
Jecrhngerd A, v Wj‘fh—vw Nbtermiin

M1 52 M1 52
$3 FC §3 FC

AA AA

CP

Start 1 GHz Stop 9 GHz Start 1 GHz Stop 9 GHz
#Res BW 1 MHz VBW 1 MHz Sweep 20 ms (401 pis) #Res BW 1 MHz VBW 1 MHz Sweep 20 ms (401 pts)
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GSM 850MHz Channel = 251

FCC ID: ROU00003

GSM 1900MHz Channel = 512

Mkr1 849.7 MHz Mkr1 633.8 MHz
Ref 35 dBm Atten 30 dB 33.7 dBm Ref 35 dBm Atten 30 dB -32.2 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
15 15
dB dB
DI DI
13.0 13.0
dBm dBm
m s2 M1 52 y
53 FC A he, h ey 53 FC i s Popnisth e A P it e e iy
AA AA
CP
Start 30 MHz Stop 1 GHz ~ Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms (401 pts) #Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

Mkr1 3.12 GHz

Mkr2 2.9475 GHz

Ref 35 dBm Atten 30 dB -21.32 dBm Ref 35 dBm Atten 30 dB -18.7 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
15 15
dB dB .5 B e
DI DI
130 -13.0
dBm dBm
W-/”\"*SZ\M\-. "
M1 S2 Start 1 GHz Stop 20 GHz
%3 FC #Res BW 1 MHz VBW 1 MHz Sweep 190 ms (401 pts)
AA Marker Trace Type X Axis Amplitude
1 1y Freq 1.8560 GHz 29.681dBm
2 ) Freq 2.9475 GHz -18.7 dBm
CP
Start 1 GHz Stop 9 GHz
#Res BW 1 MHz VBW 1 MHz Sweep 20 ms (401 pts)
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GSM 1900MHz Channel = 661

FCC ID: ROU00003

GSM 1900MHz Channel = 810

Mkr1 512.6 MHz

Mkr1 619.3 MHz

Ref 35 dBm Atten 30 dB -33.17 dBm Ref 35 dBm Atten 30 dB -32.05 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
15 15
dB dB
DI DI
13.0 13.0
dBm dBm
M1 52 3 M1 s2 >
53 FClp LIPS, e 53 FCLiw A bt g, ?‘-v
AA AA
cP CP,
Center 515 MHz Span 970 MHz Center 515 MHz Span 970 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts) #Res BW 100 kHz VBW 100 kHz Sweep 125 ms (401 pts)

Mkr2 2.942 GHz

Mkr2 2.8050 GHz

Ref 35 dBm Atten 30 dB 20.96 dBm Ref 35 dBm Atten 30 dB -20.17 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Ofist Oifst
15 15
dB L i ) . L et
DI DI
13.0 -13.0
dBm dBm
Start 1 GHz Stop 20 GHz Start 1 GHz Stop 20 GHz
#Res BW 1 MHz VBW 1 MHz Sweep 190 ms (901 pts) #Res BW 1 MHz VBW 1 MHz Sweep 190 ms (401 pts)
Marker Trace Type X Axis Ampiitude Marker Trace Type X Axis Ampiitude
1 [} Freq 1.887 GHz 29.39dBm 1 (0] Freq 1.8025 GHz 28.68 dBm
2 ) Freq 2.342 GHz -20.96 dBm 2 ) Freq 2.8050 GHz -20.17 dBm
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EGPRS 850MHz Channel = 128

FCC ID: ROU00003

EGPRS 850MHz Channel = 190

Mkr1 825.4 MHz Mkr1 837.5 MHz
Ref 35 dBm Atten 30 dB 32.11 dBm Ref 35 dBm Atten 30 dB 32.37 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
15 15
dB dB
Dl DI
3.0 13.0
dBm dBm
M1 52 M1 52
S3 FC b : 53 FCl - - Ao, 4
AA AA
CcP CP
Start 30 MHz Stop 1 GHz Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms (401 pts) #Res BW 100 kHz #/BW 100 kHz Sweep 125 ms (401 pts)

Mkr1 2.98 GHz Mkr1 2.98 GHz
Ref 35 dBm Atten 30 dB -21.42 dBm Ref 35 dBm Atten 30 dB 1977 dBm
Peak Peak
Log Log
10 10
dBf dB/
Ofist Offst
15 15
dB dB
DI DI
-13.0 13.0
dBm dBm
1
" b, A A S - e P fo by A .

M1 s2 mi s2 .
53 FC 53 FC

AA AA

CP CP
Start 1 GHz Stop 9 GHz Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 20 ms (401 pts) #Res BW 1 MHz #VBW 1 MHz Sweep 20 ms (401 pts)
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FCC ID: ROU00003

EGPRS 850MHz Channel = 251 EGPRS 1900MHz Channel = 512
Mkr1 849.7 MHz Mkr1 815.7 MHz
Ref 35 dBm Atten 30 dB 32.63 dBm Ref 35 dBm Atten 30 dB -32.34 dBm
Peak Peak
Log Log
10 10
db/ dB/
Ofist Offst
15 15
dB dB
DI DI
130 -13.0
dBm dBm
M1 52 M1 52 .
53 FC Cndoian il 53 FC P M st
AA AA
CP| CP
Start 30 MHz Stop 1 GHz Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 100 kHz Sweep 125 ms (401 pts) #Res BW 100 kHz #V/BW 100 kHz Sweep 125 ms (401 pts)

Mkr1 2.98 GHz Mkr2 2.9475 GHz
Ref 35 dBm Atten 30 dB -20.56 dBm Ref 35 dBm Atten 30 dB -19.34 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Ofist Offst
15 15
dB dB
| —
DI DI
13.0 13.0
dBm dBm
1
M1 52 ™ Start1GHz Stop 20 GHz
53 FC #Res BW 1 MHz #/BW 1 MHz Sweep 190 ms {401 pts)
AA Marker Trace Type X Axis Amplitude
1 [ Freq +.8550 GHz 27.12dBm
2 m Freq 2.9475 GHz -19.34 dBm
CcP
Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #/BW 1 MHz Sweep 20 ms (401 pts)
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EGPRS 1900MHz Channel = 661

Mkr1 801.2 MHz

FCC ID: ROU00003

EGPRS 1900MHz Channel = 810

Mkr1 478.6 MHz

Ref 35 dBm Atten 30 dB -32.64 dBm Ref 35 dBm Atten 30 dB -32.53 dBm
Peak Peak
Log Log
10 10
uB/ dB/
Offst Offst
15 15
dB dB
DI DI
3.0 3.0
dBm dBm
M1 52 hi| M1 52 h
53 FC ad, et N 53 FC sl o)
AA AA
cP cP
Start 30 MHz Stop 1GHz ~ Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms (401 pts) #Res BW 100 kHz #VBW 100 kHz Sweep 125 ms (401 pts)

Mkr2 2.794 GHz Mkr2 2.9475 GHz
Ref 35 dBm Atten 30 dB -20.93 dBm Ref 35 dBm Atten 30 dB -20.77 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Ofist Offst
15 15
DI Dl
-13.0 -13.0
dBm dBm
Start 1 GHz Stop 20 GHz Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 1 MHz Sweep 190 ms (%01 pts) #Res BW 1 MHz #/BW 1 MHz Sweep 190 ms (401 pts)
Markar Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (U] Freq 1.887 GHz 29.56 dBm 1 “y Freq 1.9025 GHz 29.13dBm
2 [0} Freq 2784 GHz -20.93dBm 2 1y Freq 2.9475 GHz -20.77 dBm
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WCDMA 850MHz Channel = 4132

FCC ID: ROU00003

WCDMA 850MHz Channel = 4175

Mkr1 827.8 MHz Mkr1 835.1 MHz
Ref 25 dBm Atten 20 dB 15.23 dBm Ref 25 dBm Atten 20 dB 16.29 dBm
Peak N Peak 1
Log o Log ¢
10 10
uB/ dB/
Offst Offst
15 15
dB dB
DI DI
13.0 13.0
dBm dBm
M1 s2 L/w m sz L
53 FC A ot e, 4 i | et 53 FC st
AA AA
Start 30 MHz Stop 1 GHz Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms (401 pts) #Res BW 100 kHz #/BW 100 kHz Sweep 125 ms (401 pts)

Mkr1 2.98 GHz Mkr1 2.98 GHz
Ref 25 dBm Atten 20 dB 3068 dBm Ref 25 dBm Atten 20 dB -30.31 dBm
Peak Peak
Log Log
10 10
db/ dB/
Offst Offst
15 15
dB dB
DI DI
3.0 13.0
dBm dBm
T T
| MJ‘XVMV . b " Mv"‘%\wmm i . n

M1 52 M1 S2
S3 FC S3 FC

AA AA
Start 1 GHz Stop9GHz  Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 20 ms (401 pts) #Res BW 1 MHz #VBW 1 MHz Sweep 20 ms (401 pts)
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WCDMA 850MHz Channel = 4233

FCC ID: ROU00003

HSDPA 850MHz Channel = 4132

Mkr1 847.2 MHz Mkr1 827.8 MHz
Ref 25 dBm Atten 20 dB 16.93 dBm Ref 725 dBm Attan 20 dB 15.52 dBm
Peak 1 Peak N
Log Log &
10 10
B/ B/
Offst Offst
15 15
dB dB
DI DI
-13.0 -13.0
dBm dBm
M1 52 L M1 52 Lm
53 FC A et i Aot A i, A 53 FC A bt i i oo e e
AA AA
Start 30 MHz Stop 1 GHz Start 30 MHz Stop 1 GHz
#Res BUW 100 kHz #VBW 100 kHz Sweep 125 ms (401 pts) #Res BW 100 kHz #H/BW 100 kHz Sweep 125 ms (401 pts)

Mkr1 2.94 GHz Mkr1 2.96 GHz
Ref 25 dBm Atten 20 dB -30.88 dBm Ref 25 dBm Atten 20 dB -31.2 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
15 15
dB dB
DI DI
13.0 13.0
dBm dBm
T )
W"M&W A -Jv"ﬂnh\-\ an

M1 52 M1 $2
53 FC 53 FC

AA AA
Start 1 GHz Stop 9 GHz Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 20 ms (401 pts) #Res BW 1 MHz #VBW 1 MHz Sweep 20 ms (401 pts)
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HSDPA 850MHz Channel = 4175

FCC ID: ROU00003

HSDPA 850MHz Channel = 4233

Mkr1 835.1 MHz Mkr1 847.2 MHz
Ref 25 dBm Atten 20 dB 16.03 dBm Ref 25 dBm Atten 20 dB 17.48 dBm
Peak N Peak 1
Log ¢ Log
10 10
dB/ dB/
Offst Offst
15 15
dB dB
DI | DI
13.0 3.0
dBm \\ dBm
M1 52 J M1 52
53 FC o et i i o] 53 FC Lo ovorl] Lo oo i
AA AA
Start 30 MHz Stop 1 GHz Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 100 kHz Sweep 125 ms (401 pts) #Res BW 100 kHz #/BW 100 kHz Sweep 125 ms (401 pts)

Mkr1 2.98 GHz Mkr1 2.98 GHz
Ref 25 dBm Atten 20 dB -30.56 dBm Ref 25 dBm Atten 20 dB -31.17 dBm
Peak Peak
Log Log
10 10
dB/ dBf
Ofist Offst
15 15
dB dB
DI DI
13.0 13.0
dBm dBm
B! 1
Iy 'W“j{"www i . " 4 A A

M1 52 M1 S2
S3 FC 53 FC

AA AA

cp CP,
Start 1 GHz Stop 9 GHz Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 20 ms (401 pts) #Res BW 1 MHz #/BW 1 MHz Sweep 20 ms (401 pts)
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HSUPA 850MHz Channel = 4132

FCC ID: ROU00003

HSDPA 850MHz Channel = 4175

Mkr1 827.8 MHz Mkr1 835.1 MHz
Ref 725 dBm Atten 20 dBR 17.07 dBm Ref 25 dBm Atten 20 dB 15.89 dBm
Peak P Peak N
Log & Log <o
10 10
uB/ dB/
Offst Offst
15 153
dB dB
DI DI |
13.0 13.0
dBm dBm \
M1 s2 J M1 sz J kw
53 FC ottt g e S nn A ot | b 53 FC A Bzl ot v
AA AA
Start 30 MHz Stop 1 GHz Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 100 kHz Sweep 125 ms (401 pts) #Res BW 100 kHz #VBW 100 kHz Sweep 125 ms (401 pts)

Mkr1 2.98 GHz Mkr1 2.98 GHz
Ref 25 dBm Atten 20 dB -31.32 dBm Ref 25 dBm Atten 20 dB -31.13 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
15 15
dB dB
DI DI
-13.0 -13.0
dBm dBm
T T
“/“S{wu th ") oy '\/"X« -

M s2 M s2 T
53 FC 53 FC

AA AR

cp cP
Start 1 GHz Stop 9 GHz Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #/BW 1 MHz Sweep 20 ms (401 pts) #Res BW 1 MHz #/BW 1 MHz Sweep 20 ms (401 pis)
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FCC ID: ROU00003

HSUPA 850MHz Channel = 4233

Mkr1 849.7 MHz
Ref 25 dBm Atten 20 dB 15.25 dBm
Peak
Log
10
dB/
Offst
15
dB
DI
13.0
dBm

M s2 LM
53 FC 4 S, W P, e ]

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms (401 pts)

Mkr1 2.98 GHz
Ref 25 dBm Atten 20 dB -31.64 dBm

cP

Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 20 ms (401 pts)
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FCC ID: ROU00003

5.7. Conducted Out of Band Emissions

5.7.1. Limit
According to FCC section 22.917(b) and FCC section 24.238(b), 27.53(g)(h) in the 1MHz bands immediately

outside and adjacent to the frequency block a resolution bandwidth of at least one percent of the emission
bandwidth (26dB emission bandwidth) of the fundamental emission of the transmitter may be employed.

5.7.2. Test Setup

Communication
EUT Spll‘ftel Tester
Filter
Attenuator
SPA

Note: Measurement setup for testing on Antenna connector

5.7.3. Measurement Procedure

The EUT, which is powered by the adapter, is coupled to the Spectrum Analyzer and the System
Simulator with Attenuators through the Power Splitter; the RF load attached to the EUT antenna
terminal is 500hm; the path loss as the factor is calibrated to correct the reading. The EUT is
commanded by the System Simulator to operate at the maximum output power i.e. Power Control
Level (PCL) = 5 and Power Class = 4. A call is established between the EUT and the System
Simulator.

5.7.4. Test Result

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental frequency.
The lowest, middle and highest channels are tested to verify the out of band emissions.

Test plot as follows:
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GSM 850MHz Channel = 128

Mkr2 823.980 MHz

FCC ID: ROU00003

GSM 1900MHz Channel = 512

Mkr2 1.849980 GHz

Ref 35 dBm Atten 30 dB -13.69 dBm Ref 35 dBm Atten 30 dB -15.75 dBm
Peak ] Peak 2
Log oty Log
10 10 ¥ |
. AN ) A
Offst ,/ 1 Offst. 5 /
15 olf 5 15 2l i
dB f'/ V\L dB
DI J . DI ; %,
-13.0 ﬂ) -13.0 r/ \\\
dBm dBm
R R Wbt AP A e Al A ot -
Center 824 MHz Span?2 MHz  |Center 1.85 GHz Span 2 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 286.3 ms (401 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 286.3 ms (401 pts)
Marker Trace Type X Aois Ampiitude Narker Trace Type X Axis Amplitude
1 ) Freq £24.185 MHz 24.58 dBm 1 n Freq 1.850185 GHz 21.31dBm
2 ) Freq £23.980 MHz 1369 dBm 2 m Freq 18459920 GHz 15,75 dBm

GSM 850MHz Channel = 251

Mkr1 848.820 MHz

e ___________________________________|

GSM 1900MHz Channel = 810

Mkr1 1.909785 GHz

Ref 35 dBm Atten 30 dB 23.36 dBm Ref 33 dBm Atten 30 dB 20.88 dBm
Peak R Peak 1
Log Log fﬁ
10 il \\\ 10 7 ‘L\
dB/ uB/
Offst / \ Offst / A\
15 1) 15 ! h:
dB ’/f dB “\\\
DI DI
13.0 JJJI \ 13.0 f( i
il wea ST i TN Sy R Ry B R
Center 849 MHz Span 2 MHz Center 1.91 GHz Span 2 MHz
#Res BW J kHz VBW 3 kHz Sweep 286.3 ms (401 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 286.3 ms (401 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X AXIS Ampituce
1 ) Freq 848 820 MHz 23.36dBm 1 4] Freq 1.908785 GHz 20.82 dBm
2 (&) Freq £48.025 MHz -14.59 dBm 2 4] Freq 1.910000 GHz -16.29 dBm
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EGPRS 850MHz Channel = 128

Mkr1 824205 MHz

FCC ID: ROU00003

EGPRS 1900MHz Channel = 512

Mkr2 1.849980 GHz

Ref 35 dBm 23.33 dBm Ref 35 dBm Atten 30 dB -16.2 dBm
Peak Peak
Log Log
10 " 0 J M‘m
dB/ dB/ '
Offst. 1 Offst. /’
15 } 15 2/
i i N ~ "
DI "\ DI 4 Y
13.0 \M 13.0 \‘\
dBm dBm
et Pt et vt L AT I N e g W] P Ao LA e A
Center 824 MHz Span 2 MHz Center 1.85 GHz Span 2 MHz
#Res BW 100 kHz Sweep 286.3 ms (401 pts) #Res BW 100 kHz #/BW 300 kHz Sweep 286.3 ms (401 pts)
Markes Trace Type Ampiitude Markes Trace Type X Axis Amplitude
1 m Freq 23.33dBm 1 m Freq 1.850195 GHz 20.60 dBm
2 i Freq -13.73 dBm 2 i Freq 1.849980 GHz -16.2 dBm

EGPRS 850MHz Channel = 251

EGPRS 1900MHz Channel = 810

Mkr2 849.020 MHz Mkr2 1.910020 GHz
Ref 35 dBm -13.62 dBm Ref 35 dBm Atten 30 dB -15.61 dBm
Peak Peak 1
Log Log
10 10 R
dB/ dBf
15 15 i i
dB dB /_/‘“
30 30 N\
dH;n *"’J |:IB|-1| nrrl
YR T Y VU AN B PRSPPI ey SN
Center 849 MHz Span2MHz  Center 1.91 GHz Span 2 MHz
#Res BW 100 kHz Sweep 286.3 ms (401 pts) #Res BW 100 kHz #/BW 300 kHz Sweep 286.3 ms (401 pts)
Niarker Trace Type Amplitude Marker Trace Type X Aodls Ampiltude
1 ) Freq 23.73dBm 1 ] Freq 1909780 GHz 21.45dBm
2 ) Freq -13.62dBm 2 (4] Freq 1.910020 GHz -15.61 dBm
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WCDMA 850MHz Channel = 4132

Mkr2 324.000 MHz

FCC ID: ROU00003

HSDPA 850MHz Channel = 4132

Mkr2 $24.000 MHz

Ref 30 dBm Atten 25 dB -16.26 dBm Ref 30 dBm Atten 25 dB -17.61 dBm
Peak N Peak N
Log I LcscypracfareoenBnnd
10 _— =4 10 pp—
| — L~
dB/ dB/
15 153
dB At PRI PRI RS dB L L P P B s |
DI DI
-13.0 13.0
dBm dBm
Center 824 MHz Span 2 MHz  Center 824 MHz Span 2 MHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 5 ms (401 pts) #Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 [$)] Freq £24.820 MHz 14.28 dBm 1 [ Freq 824,930 MHz 13.57 dBm
2 m Freq 824.000 MHz -16.26 dBm 2 {1} Freq 824.000 MHz -17.61 dBm

WCDMA 850MHz Channel = 4233

Mkr2 849.000 MHz

HSDPA 850MHz Channel = 4233

Mkr2 849.000 MHz

Ref 30 dBm Atten 25 dB -14.67 dBm Ref 30 dBm Atten 25 dB -15.39 dBm
Peak [ Peak |,
Log 1%l Log Q]
10 10 =
uB/ dB/
Offst Offst \
15 15
dB RSP dB Aoy R i M
DI DI
13.0 3.0
dBm dBm
Center 849 MHz Span2MHz  Center 849 MHz Span 2 MHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 5 ms (401 pts) #Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
Nisrker Trace Type s Amplitude harker Trace Type X Axls Amplitude
1 (] Freq 848.030 MHz 15.1 dBm 1 o Freq £48.030 MHz 14.97 dBm
2 (%] Freq 848.000 MHz -14.67 dBm 2 n Fraq £49.000 MHz -15.39 dBm
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FCC ID: ROU00003

HSUPA 850MHz Channel = 4132

MkrZ §24.000 MHZ

Ref 30 dBm Atten 25 dB -16.87 dBm
Peak N
Log |
10 p—.
dB/ e
Ofist
15
dB A ey a Ak’ e vl s Akl
DI
“13.0
dBm
Center 824 MHz Span 2 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 [} Freq 824.895 MHz 14.14dBm
2 ] Freq 824.000 MHz -16.87 dBm

HSUPA 850MHz Channel = 4233

Mkr2 849.000 MHz

Ref 30 dBm Atten 25 dB -15.1 dBm
Peak | .
Log 1o
10
dB/ T
Offst
15
dB ST P TEEPERRY S
DI
13.0
dBm
Center 849 MHz Span 2 MHz
#Res BW 100 kHz #V/BW 100 kHz Sweep 5 ms (401 pts)
Marker Trace Type ® Axls Ampiltude
1 [ Freq £48.045 MHz 15.28 dBm
2 [ Freq £49.000 MHz -15.1 dBm
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FCC ID: ROU00003

5.8. Transmitter Radiated Power (EIRP/ERP)

5.8.1. Limit

According to FCC section 22.913, the Effective Radiated Power (ERP) of mobile transmitters and auxiliary test
transmitters must not exceed 7Watts, and FCC section 24.232, the broadband PCS mobile station is limited to
2 Watts e.i.r.p. peak power.

5.8.2. Test Setup

—

' Antenna Tower

' Common
-3 3m 4:- -------- <I |~ Antenna
EUT v i
4m /
RF Test

—_— ~ Receiver
: ' L ' !
Turn 1 ;'m : Im \
Table 'A ' A E E
E = ] D [§)=]

: . [ ]
VIOV ST o ooy

Ground Plane

5.8.3. Measurement Procedure

The EUT was placed on an non-conductive turntable using a non-conductive support. The radiated
emission at the fundamental frequency was measured at 3 m with a test antenna and EMI spectrum
analyzer. all test in Full-Anechoic Chamber.

During the measurement, the EUT was communication with the station. The highest emission was
recorded with the rotation of the turntable and the lowering of the test antenna from 4m to 1m. The
reading was recorded and the field strength (E in dBuV/m) was calculated.

ERP in frequency band 824.2 —848.80.8MHz were measured using a substitution method. The EUT
was replaced by dipole antenna connected, the S.G. output was recorded and ERP was calculated as
follows:

EIRP in frequency band 1850.2 —1909.8MHz were measured using a substitution method. The EUT
was replaced by or horn antenna connected, the S.G. output was recorded and EIRP was calculated as
follows:

ERP = S.G. output (dBm) + Antenna Gain (dBd) — Cable Loss (dB)

EIRP = S.G. output (dBm) + Antenna Gain (dBi) — Cable Loss (dB)

Keyway Testing Technology Co., Ltd.  Report No. 13KWEQ07786F Page 49 of 67



5.8.4. Test Result

FCC ID: ROU00003

Band CH Frequency(MHz) ERP(dBm) (:;Ig::) Result
128 824.2 33.26
GSM 850 190 836.6 33.40
251 848.8 33.56
128 824.2 33.11

GPRS 850 190 836.6 33.21 38.5 PASS
251 848.8 33.18
128 824.2 33.15
EGPRS 850 190 836.6 33.18
251 848.8 33.44

Limit

Band CH Frequency(MHz) EIRP(dBm) (dBm) Result
512 1852.4 29.27
GSM 1900 661 1880.0 29.40
810 1907.6 29.11
512 1852.4 27.05

GPRS 1900 661 1880.0 28.73 38.5 PASS
810 1907.6 28.24
512 1852.4 27.68
EGPRS 1900 661 1880.0 28.67
810 1907.6 28.58

Limit

Band CH Frequency(MHz) ERP(dBm) (dBm) Result
4132 826.4 26.34
WCDMA 850 4175 835.0 27.07
4233 846.6 27.18
4132 826.4 26.31

HSDPA 850 4175 835.0 27.12 38.5 PASS
4233 846.6 27.08
4132 826.4 26.38
HSUPA 850 4175 835.0 27.20
4233 846.6 27.03
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GSM 850MHz Channel = 128, 190, 251

FCC ID: ROU00003

GSM 1900MHz Channel = 512, 661, 810

Mkr3 848.75 MHz Mkr2 1.8800 GHz
Ref 40 dBm Attan 15 dB 33.56 dBm Ref 40 dBm Atten 5 dB 29.4 dBm
Peak Peak “} 2 ﬁ
Log F ¥ Log |
10 10 f ] [
dB/ 1y dB/ | / /
Offst | \ Offst |
38.1 / \ \ / \ 42 | \ /
dB ) . N dB /
| PR — Y ST it (e e e ] | P A vy R -
Start 815 MHz Stop 860 MHz Start 1.84 GHz Stop 1.92 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
Mari T T X Axis Amplitede Marker Trace Type X Axis Amplitude
1” :Iﬂ F:: 824.11 p,:nz aa 2: dBm 1 W] F:lq 18502 GHz 29.27 dBm
2 ] Freq 838,60 MHz 33.4 dBm 2 (1) Freq 1.6800 GHz 29.4 dBm
3 ) Frag B48.75 MHz 33.50 gBm 3 i Freq 19098 GHz 29.11 dBm
GPRS 850MHz Channel = 128, 190, 251 GPRS 1900MHz Channel = 512, 661, 810
Mkr3 848.86 MHz Mkr3 1.9098 GHz
Ref 40 dBm Atten 15 dB 33.18 dBm Ref 40 dBm Atten 5 dB 28.24 dBm
Peak o Peak 2 3 3
(S]?\ h
Log - [ Log
10 \ \ ] 'Il;‘r
dB/ \ i d \
Offst Offst
381 47.2
a8 j \ / / dB f \ / ) \
S L\ it bt i i o,
Start 815 MHz Stop 860 MHz  Start 1.84 GHz Stop 1.92 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
Marter Trace Type X Axis Amplitude Marer Trace Type X Axi Amplitude
1 (1) Freq £24.23 MHz 33.11 dBm 1 n Freq 1.8502 GHz 27.05 dBm
2 m Freq 83871 MHz 33.21 dBm 2 () Freq 1.8800 GHz 28.73 dBim
3 ) Freg 848,80 MHz 32.18 dBm 3 m Freq 1.9088 GHz 28 24 dBm

EGPRS 850MHz Channel = 128, 190, 251

Ref 40 dBm

Atten 15 dB

Mkr2 836.60 MHz
33.18 dBm

Peak
Log
10
dB/
Offst

A

’/\w/ ﬁ\\_m

1
AN

Start 815 MHz Stop 860 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
Marker Teaca Typa X Axis Amplitude
1 m Fregq 824.23 Mz 33.15 dBm
2 n Freq £30.00 MHz 3318 dBm
3 m Freg 848.75 MHz 33.44 gBm

EGPRS 1900MHz Channel = 512, 661, 810

Mkr3 1.9098 GHz
Ref 40 dBm Atten 5 dB 26.58 dBm
Peak 1 E; 3

2 A
E)’? /\ ‘ , jf\

Start 1.84 GHz

Stop 1.92 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 ) Fraq 18502 Gz 27 68 dBm
H m Freg 1.8200 GHz 28.67 gBm
3 m Frag 1.9098 Gz 28 58 dBm
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WCDMA 850MHz Channel = 4132, 4175, 4233

Mkr3 846.28 MHz

FCC ID: ROU00003

Ref 35 dBm Atten 10 dB 27.18 dBm
Peak
= el e T T & ]
- — ~
10 i =
dB/ / >
ot |/ X
381 ot \\mx_,..,
4B - <
Center 837.5 MHz Span 45 MHz
#Res BW 5 MHz #VBW 5 MHz Sweep 4 ms (401 pts)
Mackes Teace Typa X Axis Amplitude

1 in Freq B27.20 MHZ 20.24 dBm

2 (4] Freq £34.48 MHz 27.07 dBm

3 m Freq 54028 MHz 27.18 dBm

HSDPA 850MHz Channel = 4132, 4175, 4233

Mkr1 826.81 MHz

Ref 35 dBm Atten 10 dB 26.31 dBm
Peak I [ o I & |
— T B T
'1‘0°g 7 \;/ T
diy ./') \\
Offst
381 }\_‘_/ \ ~~~~~ "
db
Center 837.5 MHz Span 45 MHz
#Hes BW 5 MHz #VBW 5 MHz Sweap 4 ms (401 pts)
Markor Trace Typa X Axig Amplitude

1 (1) Freq £20.81 MHz 26,21 d8m

2 )] Freq B34.48 MMz 2712 dBm

3 1 Freq 84050 MHz 2708 dBm

HSUPA 850MHz Channel = 4132, 4175, 4233

Mkr3 846.39 MHz

Ref 35 dBm Atten 10 dB 27.03 dBm
Peak s
oo S S = S
10 - \\\
a8/ | RN
Offst | N
38.1 / N
dB | Ca Nt
Start 815 MHz Stop 860 MHz
#Res BW 5 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axiy Amglitude
1 ()} Freq 82591 MHz 20.38 dBm
2 ()] Freqg 834 40 MHz 272 dBm
3 (e} Freg 848,30 MHz 27.03 dBm
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5.9. Radiated Out of Band Emissions

5.9.1. Limit

According to FCC section 22.917(a) and section 24.238(a), 27.53(g) the power of any emission
outside of the authorized operating frequency ranges must be attenuated below the transmitting power

(P) by a factor of at least 43+10*log(P)dB. This calculated to be -13dBm.

The spurious emission with frequency band 1900 according to FCC section 2.1057.

5.9.2. Test Setup

—

' Antenna Tower

' i Common

e IM edremcannn L Antenna

v

4m /
RF Test
- ~ Receiver
( I Pl I \
. . V] L |
Turn 1 ;'m ¢ Im \
Table ‘A A ==
5 P D o)=]

: L [ ] [ |
SO SIS S S S

Ground Plane

EUT

5.9.3. Measurement Procedure

The EUT was placed on a non-conductive, The measurement antenna was placed at a distance of 3 meters
from the EUT. During the tests, the antenna height and the EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. This maximization process was repeated with the EUT positioned in
each of its three orthogonal orientations. all test in Full-Anechoic Chamber.

The frequency range up to tenth harmonic was investigated for each of three fundamental frequency

(low, middle and high channels). Once spurious emission was identified, the power of the emission was
determined using the substitution method.

The spurious emissions attenuation was calculated as the difference between radiated power at the
fundamental frequency and the spurious emissions frequency.

EIRP = S.G. output (dBm) + Antenna Gain(dBi) — Cable Loss (dB)

Note: Measurement Uncertainty: +3.6 dB.
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Frequency Spurious Emission Limit
ean (MHz) Polarization Level(dBm) (dBm) R
77.24 Vertical -73.25
1648.40 Vertical -23.53
2472.60 Vertical -32.54
3296.80 Vertical -39.28
4121.00 Vertical -45.45
GSM 850 4945.20 Vertical -37.34
channel=128 79.03 Horizontal -74.25 13 PASS
2472.60 Horizontal -25.62
3296.80 Horizontal -31.21
4121.00 Horizontal -42.42
4945.20 Horizontal -47.34
5769.40 Horizontal -39.26
Frequency Spurious Emission Limit
Band (MHz) Polarization Level(dBm) (dBm) Result
77.52 Vertical -73.97
1673.20 Vertical -23.30
2509.80 Vertical -26.84
3346.40 Vertical -38.46
4183.00 Vertical -40.35
GSM 850 5019.60 Vertical -38.86
channel=190 78.14 Horizontal -74.05 13 PASS
1673.20 Horizontal -22.29
2509.80 Horizontal -28.43
3346.40 Horizontal -41.66
4183.00 Horizontal -43.74
5019.60 Horizontal -38.59
Frequency Spurious Emission Limit
el (MHz) Polarization Level(dBm) (dBm) Restl
75.26 Vertical -73.09
1697.60 Vertical -21.36
2546.40 Vertical -24.37
3395.20 Vertical -31.93
4244.00 Vertical -38.37
GSM 850 5092.80 Vertical -43.64
channel=251 77.41 Horizontal -74.56 13 PASS
1697.60 Horizontal -20.87
2546.40 Horizontal -26.55
3395.20 Horizontal -34.69
4244.00 Horizontal -40.04
5092.80 Horizontal -45.67
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Frequency Spurious Emission Limit
L (MHz) Polarization Level(dBm) (dBm) RESE
72.26 Vertical -72.23
3700.40 Vertical -41.60
5550.60 Vertical -41.31
7400.80 Vertical -34.77
9251.00 Vertical -38.74
GSM 1900 11101.20 Vertical -37.40
channel=512 7457 Horizontal 7251 13 PASS
3700.40 Horizontal -43.45
5550.60 Horizontal -42.28
7400.80 Horizontal -36.48
9251.00 Horizontal -41.30
11101.20 Horizontal -39.52
Frequency Spurious Emission Limit
B (MHz) Polarization Level(dBm) (dBm) e
75.06 Vertical -70.46
3760.00 Vertical -42.56
5640.00 Vertical -42.37
7520.00 Vertical -37.05
9400.00 Vertical -37.24
GSM 1900 11280.00 Vertical -38.35
channel=661 77.11 Horizontal -72.64 13 PASS
3760.00 Horizontal -41.29
5640.00 Horizontal -41.69
7520.00 Horizontal -33.82
9400.00 Horizontal -37.12
11280.00 Horizontal -36.58
Frequency Spurious Emission Limit
ean (MHz) Polarization Level(dBm) (dBm) REHe
74.86 Vertical -71.31
3819.60 Vertical -42.30
5729.40 Vertical -36.41
7639.20 Vertical -32.95
9549.00 Vertical -38.62
GSM 1900 11458.80 Vertical -38.60
channel=810 77.44 Horizontal -71.66 13 PASS
3819.60 Horizontal -40.26
5729.40 Horizontal -35.33
7639.20 Horizontal -31.71
9549.00 Horizontal -36.47
11458.80 Horizontal -36.65
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Frequency

Spurious Emission

Limit

Band (MHz) Polarization Level(dBm) (dBm) Result
7712 Vertical -73.28
1648.40 Vertical -23.34
2472.60 Vertical -24.26
3296.80 Vertical -31.34
4121.00 Vertical -38.23
EGPRS 850 4945.20 Vertical -43.15
channel=128 78.43 Horizontal -74.06 13 PASS
2472.60 Horizontal -20.72
3296.80 Horizontal -26.46
4121.00 Horizontal -34.26
4945.20 Horizontal -40.45
5769.40 Horizontal -45.61
Frequency Spurious Emission Limit
B (MHz) Polarization Level(dBm) (dBm) Resull
75.26 Vertical -73.26
1673.20 Vertical -22.43
2509.80 Vertical -24.26
3346.40 Vertical -31.22
4183.00 Vertical -38.06
EGPRS 850 5019.60 Vertical -43.37
channel=190 71.43 Horizontal 74.97 13 PASS
1673.20 Horizontal -20.29
2509.80 Horizontal -26.45
3346.40 Horizontal -34.34
4183.00 Horizontal -40.64
5019.60 Horizontal -45.21
Frequency Spurious Emission Limit
B (MHz) Polarization Level(dBm) (dBm) Resull
77.13 Vertical -73.28
1697.60 Vertical -21.75
2546.40 Vertical -26.86
3395.20 Vertical -31.58
4244.00 Vertical -38.78
EGPRS 850 5092.80 Vertical -43.95
channel=251 78.02 Horizontal 7438 13 PASS
1697.60 Horizontal -20.62
2546.40 Horizontal -26.28
3395.20 Horizontal -34.34
4244.00 Horizontal -40.59
5092.80 Horizontal -45.42
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Frequency

Spurious Emission

Limit

B (MHz) Polarization Level(dBm) (dBm) A
73.38 Vertical -72.45
3700.40 Vertical -41.24
5550.60 Vertical -37.52
7400.80 Vertical -33.12
9251.00 Vertical -37.25
EGPRS 1900 11101.20 Vertical -37.42
channel=512 74.42 Horizontal -71.26 13 PASS
3700.40 Horizontal -41.45
5550.60 Horizontal -36.53
7400.80 Horizontal -32.57
9251.00 Horizontal -36.59
11101.20 Horizontal -37.12
Frequency Spurious Emission Limit
Band (MHz) | Polarization Level(dBm) (dBm) Result
74.15 Vertical -70.68
3760.00 Vertical -43.15
5640.00 Vertical -38.87
7520.00 Vertical -33.68
9400.00 Vertical -37.59
EGPRS 1900 11280.00 Vertical -36.68
channel=661 76.53 Horizontal -72.85 13 PASS
3760.00 Horizontal -41.46
5640.00 Horizontal -36.76
7520.00 Horizontal -33.53
9400.00 Horizontal -35.59
11280.00 Horizontal -37.81
Frequency Spurious Emission Limit
Band (MHz) Polarization Level(dBm) (dBm) Result
77.19 Vertical -71.58
3819.60 Vertical -43.68
5729.40 Vertical -36.75
7639.20 Vertical -33.26
9549.00 Vertical -37.58
EGPRS 1900 11458.80 Vertical -37.59
channel=810 74.26 Horizontal -71.56 13 PASS
3819.60 Horizontal -41.45
5729.40 Horizontal -36.26
7639.20 Horizontal -32.43
9549.00 Horizontal -35.85
11458.80 Horizontal -37.19
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Frequency

Spurious Emission

Limit

Band (MHz) Polarization Level(dBm) (dBm) Result
74.33 Vertical -72.87
1652.8 Vertical -23.15
2479.2 Vertical -23.87
3305.6 Vertical -33.26
4132.0 Vertical -39.15

WCDMA 850 4958.4 Vertical -43.28 13 PASS
channel=4132 76.91 Horizontal -74.41
1652.8 Horizontal -22.43
2479.2 Horizontal -27.28
3305.6 Horizontal -35.16
4132.0 Horizontal -41.75
4958.4 Horizontal -46.84

Frequency Spurious Emission Limit

Band (MHz) | Polarization Level(dBm) (dBm) Result
76.59 Vertical -72.59
1672.8 Vertical -22.12
2509.2 Vertical -25.13
3345.6 Vertical -32.74
4182.0 Vertical -37.14
WCDMA 850 5018.4 Vertical -45.21

channel=4175 | 74.76 Horizontal -75.26 13 PASS
1672.8 Horizontal -22.75
2509.2 Horizontal -26.59
3345.6 Horizontal -33.12
4182.0 Horizontal -41.48
5018.4 Horizontal -46.59

Frequency Spurious Emission Limit

Band (MHz) Polarization Level(dBm) (dBm) Result
76.59 Vertical -72.13
1693.2 Vertical -21.45
2539.8 Vertical -28.78
3386.4 Vertical -31.25
4233.0 Vertical -37.45

WCDMA 850 5079.6 Vertical -42.59 13 PASS
channel=4233 74.48 Horizontal -72.48
1693.2 Horizontal -22.75
2539.8 Horizontal -27.85
3386.4 Horizontal -34.18
4233.0 Horizontal -40.75
5079.6 Horizontal -45.67
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Frequency

Spurious Emission

Limit

Band (MHz) Polarization Level(dBm) (dBm) Result
78.11 Vertical -72.45
1652.8 Vertical -21.76
2479.2 Vertical -26.59
3305.6 Vertical -32.59
4132.0 Vertical -39.74
HSDPA 850 4958.4 Vertical -43.58
channel=4132 | 76.16 Horizontal 74.36 13 PASS
1652.8 Horizontal -22.49
2479.2 Horizontal -27.76
3305.6 Horizontal -35.59
4132.0 Horizontal -41.76
4958.4 Horizontal -46.58
Frequency Spurious Emission Limit
Band (MHz) | Polarization Level(dBm) (dBm) Result
77.24 Vertical -75.12
1672.8 Vertical -21.45
2509.2 Vertical -28.57
3345.6 Vertical -32.42
4182.0 Vertical -37.59
HSDPA 850 5018.4 Vertical -43.58
channel=4175 76.43 Horizontal -75.12 13 PASS
1672.8 Horizontal -21.44
2509.2 Horizontal -27.46
3345.6 Horizontal -36.52
4182.0 Horizontal -41.42
5018.4 Horizontal -46.76
Frequency Spurious Emission Limit
Band (MHz) Polarization Level(dBm) (dBm) Result
75.16 Vertical -72.45
1693.2 Vertical -23.76
2539.8 Vertical -25.46
3386.4 Vertical -32.59
4233.0 Vertical -37.58
HSDPA 850 5079.6 Vertical -44.69
channel=4233 74.29 Horizontal -75.63 13 PASS
1693.2 Horizontal -22.46
2539.8 Horizontal -27.23
3386.4 Horizontal -33.89
4233.0 Horizontal -41.48
5079.6 Horizontal -46.59
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Frequency

Spurious Emission

Limit

Band (MHz) Polarization Level(dBm) (dBm) Result
75.90 Vertical -72.75
1652.8 Vertical -24.15
2479.2 Vertical -28.71
3305.6 Vertical -32.59
4132.0 Vertical -36.96
HSUPA 850 4958.4 Vertical -43.78
channel=4132 | 76.18 Horizontal 74.26 13 PASS
1652.8 Horizontal -23.28
2479.2 Horizontal -24.19
3305.6 Horizontal -33.68
4132.0 Horizontal -41.76
4958.4 Horizontal -46.19
Frequency Spurious Emission Limit
Band (MHz) | Polarization Level(dBm) (dBm) Result
74.75 Vertical -75.06
1672.8 Vertical -23.62
2509.2 Vertical -28.19
3345.6 Vertical -33.25
4182.0 Vertical -37.67
HSUPA 850 5018.4 Vertical -44.53
channel=4175 75.81 Horizontal -75.29 13 PASS
1672.8 Horizontal -22.37
2509.2 Horizontal -28.19
3345.6 Horizontal -35.12
4182.0 Horizontal -41.72
5018.4 Horizontal -46.82
Frequency Spurious Emission Limit
Band (MHz) Polarization Level(dBm) (dBm) Result
77.12 Vertical -75.06
1693.2 Vertical -23.95
2539.8 Vertical -25.76
3386.4 Vertical -33.94
4233.0 Vertical -37.85
HSUPA 850 5079.6 Vertical -44 .59
channel=4233 76.12 Horizontal -75.86 13 PASS
1693.2 Horizontal -23.69
2539.8 Horizontal -27.18
3386.4 Horizontal -36.29
4233.0 Horizontal -41.78
5079.6 Horizontal -46.19
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6. PHOTOGRAPHS OF TEST SET-UP

6.1. Set-up for Conducted Emission Test
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6.2. Set-up for Radiated Emission Test
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7. PHOTOGRAPHS OF THE EUT

Figure 1
General Appearance of the EUT

Figure 2
General Appearance of the EUT
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Figure 3
General Appearance of the EUT

Figure 4
General Appearance of the EUT
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Figure 5
General Appearance of the Adapter

LT

Figure 6
General Appearance of the PCB
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Figure 7
General Appearance of the PCB

Figure 8
General Appearance of the PCB
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Figure 9
General Appearance of the PCB

END.

Keyway Testing Technology Co., Ltd.  Report No. 13KWE07786F Page 67 of 67



